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w o MILL'S QUALITY DATE OF IS 2009.04.30
FTHANS : Ak AW &
CERTIFICATE NO;: E200905-0021-000489(5004055) CERTIF ICATES L/C No. (P/O No,) : 47LI-C94065-TLRR(1103070196)
A F A e A LTt :
COMMODITY E.R.W STEEL PIPE se H SEAH Steel Sgrp CUSTOMER PLESA
AEFA ~ ' (F)Ml o M & e
SPECIFICATION ' API 5LB PSL1/ASTH AS3B(2007) * HEAD OFFICE-; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO ‘SA
: POHANG PLANT - 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
| omrvo, | Epe = g A2 % , % quatiTy ] 5
NO: | (BATCH.-NO..) [ ORDER- SIZE g F % 4.9 L EZFWM/T) REMARK
*1 : PCS TOTAL LENGTH WEIGHT
5 (SI{SJB32§§’§‘&0) BBE 10" X'0.500." X 6.120M 26 159.120 M 12.976 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
: , +ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
6 (SH‘§Z(1)2§870) “BBE: 10" X.0.250 " X.6.120-M 116 709.920 M| 29.881 | *DSAW-CHEMICAL COMPOSITION AND HARDNESS ONLY
7 (sn‘}fx(l)%ggso) BBE 10" X 0.250 " X 6.120 ¥ 117 716.040 M| 30.138
8 | (s ircisoy| BBE 12" X 0.375 " X 6.120 M 38 232,560 M 17.128|
: » IMPACT
HYDROSTATIC [N | VD | F| S| C|IRM|[B|D|C|F|F|RF| ZINC COATING ' TENSILE TEST
TEST | = | T L{L[H|O|EAlE|R|R|L | LEL} = TEST. CHEMICAL  COMPOSTTION(%) (Gage Length :-50mm) {':i% HARD-| HEAT | PROTECTIVE
5 SM{A|O|MISG|N|L|U|LA|A]VA NESS | TREAT| COATTIG &
HEAT NO 5sec) R | o [UELTICIRIINIDIEISIRINIET #lal D i D | TENSILE | YIELD | E.L |ENE- |SHEAR TEST | MENT | LINING
“NO. UR|T|ANPT K R{DE| LT H|I|GIRT|WIGHT OF| TS B |C |Si| M |P | |cUINI|CRMO|V cBQ| D [JENSILE | YIELD | E.L ENE- SHEA »
NO.: | (BATCH NO.) sl o|es|El | &luT|N| | |N|E|SE]|ZINC COAT é g . ' ST ;
; i [0 lul IIN] |8]a1fe G| [EN| -6 |Zfel 5 el 1f % HRC THICK
BN B st ) 0 B PO - S ' N & o , || PR wess [P
Tlhs G| I'N[causs|#3 G 4 |%5 | +6 v *7 __|+8|sg| psi psi 1410 |ould % *11
P 30 MAX |26, | 120.|30].30|4010d40|15(80 y 22
SPECE = 0 , 1. : MIN . 60200 | -35500
5| -SB26384. | ~.1990: |:6 .G |G |G G- Hfa9f.1 | 78: [0 7 | e . e
o |(SHI3262060)] o fofe : Peofag) 2 [ 7878 {9 [ |R|R| 2 T.|-71930 |- 51770::}::35 | 8|6
w38 HLiEiE ; s . Pf2o| 1] 77 |12|-8 |TR| 1 |TR|TR| 2 W | 78610-
o6 [ 4-1029: 1| 1990 |16 |Gi| «GL |G G’ Hoofas|a17| 62 | 16]:4 | | | , .
.| (SHT4062070) e Tk P |1af16] 62 (186 [11f1f1|1 |1| 70770 | 49600 | 38 7 |6
o i s coal] g ‘ P 14i7| 63 [16]:3 |1 11| 1|1 W| 76720 |
7|+ 4-1030 1990: |:G.|.G:| G |6 | G Hofsfi| ez |w6p4| L | | || ||
= .~ | (SHI4062080) Lo P |16|18| 62 |15 6 | 1|1|1|R|TR| |T| 71060 | 51050 | 37 8 |-G
s 2iies FENE TE S P o|14|19) 62 [16] 2 |1f2|t|1|m®| |w| 78320
-8 -SP37229 .| 1990 .6 |G |-G |G G Hj9l itz fiols] | | | | o o
.| (sHI4101070) - P |18 1| 77| 8|6 |TRITR|1|R|1| |T| 72510 | 53800 | 34 10 |G
. P | 18] 2:|-77-| 9| 6 |TR|TR| 1 |1R|-2 W | 79190
Npli~ %12 = : '%
0.::}:Refer To:The Attached H:
T-] Section Designation. E
S ; - WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
urveyor : SPECIFICATION AND THE RESULTS OF Manager of Q.M Dept.

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANI
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFIC
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

ALL TEST ARE ACCEPTABLE.
+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
ZATION RE EEEUS%(S) WHO DELIBERATELY MODIFIES




